

## TEST REPORT

Job No./Report No TR305347

Date:20 October 2011 Page 1 of 5

**LISANS KIRTASIYE OFIS GERECLERI SAN VE TIC AS**  
BOSTANCI YOLU CAD EMIN SOK NO 26 YUKARI DUDULLU UMRANIYE ISTANBUL  
TEL: 0216 415 45 65  
FAX :  
**To the attention of Okan Sivas**

The following sample(s) was (were) submitted and identified by/on behalf of the client as:

| Sample No. | Sample Description                |
|------------|-----------------------------------|
| A          | Artdeco Marbling Colour in orange |

Client's reference No. : TR 305347  
Buyer : Hardline  
Order No. : Not Provided  
Model/Style No. : Not Provided  
Article No. : Y 016B 03  
Age Grade : Not Provided  
Manufacturer : LISANS KIRTASIYE  
Country of Origin : Not Provided  
Country of Destination : Not Provided  
Shipment Date : Not Provided  
Sample Receiving Date : 18 October 2011  
Test Performing Period : 18 October 2011 ~ 20 October 2011  
**Submitted Care Label Instructions** : Not Provided  
  
**Overall Conclusion** : **PASS**  
  
Test Results : Please refer to the next page(s).  
**Performed Test Summary:** Selected test(s) as requested by client against Client's performance standard.

## TEST REPORT

Job No./Report No TR305347

Date:20 October 2011 Page 2 of 5

| Test Parameters               | Result   |
|-------------------------------|----------|
| <b>Chemical tests</b>         | <b>1</b> |
| Migration of Certain Elements | M        |

|          |                                  |
|----------|----------------------------------|
| Remarks: | : M = Meets client's requirement |
|          | F = Below client's requirement   |
|          | * = No specified requirement     |

Notes: Conclusions on meet/fail are based on the test result from the actual sampling of the received sample(s).

The test results relate to the tested items only.  
Test reports without SGS seal and authorised signatures are invalid.  
Reported results do not include uncertainties.  
The reported expanded uncertainty is based on a standard uncertainty multiplied by a coverage factor k=2, providing a level of confidence of approximately 95%. The uncertainty evaluation has been carried out in accordance with UKAS and DAkkS requirements.  
In this Test Report tests marked (1) are included in the UKAS Accreditation Scope; marked (2) are included in the DAkkS Accreditation Scope of this Laboratory. Opinions and interpretations expressed herein are outside the scope of UKAS or DAkkS Accreditation.

Issued in Istanbul  
Signed for and on behalf of  
SGS Supervise Gözetme Etüd  
Kontrol Servisleri A.Ş.

Evrin Erdem  
Customer Services Team Leader

Ayşe Çimen  
Customer Services Manager



CTSLF-5.1B-INF/31.03.2011/Rev.1

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm).

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."

SGS Supervise Gözetme Etüd Kontrol  
Servisleri A.Ş.

Abide-i Hürriyet Cad. Geçit Sk. No: 10 K: 1-2-3-4. Şişli 34381  
T: (90-212) 368 40 00 F: (90-212) 296 47 82/83

Istanbul - Turkey  
[www.tr.sgs.com](http://www.tr.sgs.com)

Member of SGS Group (Société Générale de Surveillance)

## TEST REPORT

Job No./Report No TR305347

Date:20 October 2011 Page 3 of 5

### Component List / List of Materials for Chemical Test

| Sample No. | Sample Description      | Sample Colour | Material No. | Component | Material | Colour |
|------------|-------------------------|---------------|--------------|-----------|----------|--------|
| A          | Artdeco Marbling Colour | Orange        | 1            | Dye       | Dye      | Orange |

CTSL-F-5-10-INF/31.03.2011/Rev.1

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm).

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."

SGS Supervise Gözetme Etüd Kontrol  
Servisleri A. Ş.

Abide-i Hürriyet Cad. Geçit Sk. No : 10 K: 1-2-3-4 Şişli 34381  
T (90-212) 368 40 00 F (90-212) 296 47 82/83

Istanbul - Turkey  
[www.tr.sgs.com](http://www.tr.sgs.com)

Member of SGS Group (Société Générale de Surveillance)



## TEST REPORT

Job No./Report No TR305347

Date:20 October 2011 Page 4 of 5

### Detail Test Result:

#### Migration of Certain Elements\*

Test Method: WITH REFERENCE TO BS EN 71-3:1995 BS 5665-3:1995 - ANALYSED BY ICP-OES/MS

| Component         | 1           |
|-------------------|-------------|
| Antimony (Sb)     | n.d.        |
| Arsenic (As)      | n.d.        |
| Cadmium (Cd)      | n.d.        |
| Chromium (Cr)     | n.d.        |
| Lead (Pb)         | n.d.        |
| Mercury (Hg)      | n.d.        |
| Barium (Ba)       | n.d.        |
| Selenium (Se)     | n.d.        |
| <b>Conclusion</b> | <b>Pass</b> |

#### Note(s):

- n.d. = not detected
- \* = exceed the limit
- < = less than

Detection Limit = Sb: 5 mg/kg, As: 5 mg/kg, Ba: 10 mg/kg, Cd: 5 mg/kg, Cr: 5 mg/kg, Pb: 5 mg/kg, Hg: 6 mg/kg, Se: 10 mg/kg

| Requirement by the client= |            |
|----------------------------|------------|
| Arsenic (As)               | 25 mg/kg   |
| Cadmium (Cd)               | 75 mg/kg   |
| Antimony (Sb)              | 60 mg/kg   |
| Mercury (Hg)               | 60 mg/kg   |
| Barium(Ba)                 | 1000 mg/kg |
| Selenium (Se)              | 500 mg/kg  |
| Lead(Pb)                   | 90 mg/kg   |
| Chromium(Cr)               | 60 mg/kg   |

CTSL-F-5.10-1NF/31.03.2011/Rev.1

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."

|  |   |   |
|--|---|---|
| SGS Supervise Gözetme Etüd Kontrol<br>Servisleri A. Ş. | Abide-i Hürriyet Cad. Geçit Sk. No : 10 K: 1-2-3-4. Şişli 34381<br>T (90-212) 368 40 00 F (90-212) 295 47 82/83 | İstanbul - Turkey<br><a href="http://www.tr.sgs.com">www.tr.sgs.com</a> |
|--|---|---|

Member of SGS Group (Société Générale de Surveillance)

## TEST REPORT

Job No./Report No TR305347

Date: 20 October 2011 Page 5 of 5



End of Test Report

CTSL-F-S-10-1NF31.03.2011/Rev.1

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm).

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."

SGS Supervise Gözetme Etüd Kontrol  
Servisleri A. Ş.

Abide-i Hürriyet Cad. Geçit Sk. No : 10 K: 1-2-3-4, Şişli 34381  
T (90-212) 368 40 00 T (90-212) 296 47 82/83

Istanbul – Turkey  
[www.tr.sgs.com](http://www.tr.sgs.com)

Member of SGS Group (Société Générale de Surveillance)